ARCS V

Remedial Activities at
Uncontrolled Hazardous
Waste Sites in

Region V
- E United States Environmental
A Y 4 W Protection Agency

HAZERDOUS WASTE"

GROUNDWATER EXTRACTION
AND TREATMENT PREDESIGN REPORT

ONALASKA MUNICIPAL LANDFILL
Onalaska, Wisconsin

WA No. 38-5NLS / Contract No. 68-W8-0040

October 1991

CHEMHILL




G1.T243/010.51-1

06T 99 1991

BUREAU OF SOLID «
HAZARDOUS WASTE MANRGEMENT

GROUNDWATER EXTRACTION
AND TREATMENT PREDESIGN REPORT

ONALASKA MUNICIPAL LANDFILL
Onalaska, Wisconsin

WA No. 38-5NLS5 / Contract No. 68-W8-0040
October 1991




Executive Summary

Background

This preliminary design report has been prepared for the U.S. Environmental
Protection Agency (EPA) as part of the design of a groundwater extraction and
[...]
Based on the results of the second laboratory bioassay, the groundwater sample
collected at the Onalaska landfill site passed the Wisconsin DNR’s acute toxicity
criteria for effluents. The results of this test showed that:

. The groundwater sample was not acutely toxic to Ceriodaphnia dubia in
the 100 percent concentration using the 50 percent lethality criterion.

. Laboratory control water was acceptable for the test.

B-3






Appendix C
Bench-Scale Treatability Testing

Introduction

Presented here are the observations and analytical results for bench scale treatability
testing of groundwater from the Onalaska Landfill. The data will be used in the
design of the groundwater treatment system and will assist with the determination of
best available technology economically achievable.

. Sample collection for the treatability testing was done by Steve Keith and Paul
Boersma on August 14, 1991. Treatability testing was performed on August 15, 16,
19, and 20 by Steve Keith, Phil Smith, and Paul Boersma.

Objectives

The objectives of the bench-scale treatability test were to:

. Verify the effectiveness of conventional aeration and clarification for the
removal of iron

. Examine the effects of various polymers in the coagulation and settling
of the iron floc

. Generate sufficient sludge to observe sludge thickening characteristics

. Generate sufficient sludge to complete a TCLP analysis on the sludge
sample

The test was not designed to predict the amount of VOC removal that could result
from the groundwater aeration because of the difficulties in extrapolating bench-scale
results to full-scale applications. Furthermore, the test was not designed to determine
the solids settling rate in the clarifier or to assess the affects of sludge recycle on the
settling rates. These parameters are largely known throughout the literature and will
be optimized during the startup of the system.

Groundwater Collection

Location

Some consideration was given to collecting a “representative” sample of groundwater.
It was decided to collect the groundwater sample from MW-3S, a shallow well in the
center of the observed VOC plume. Thus the concentration of VOCs and other
organic contaminants used for the study were likely to be at the higher end of the
observed range for organic contaminants. The iron concentration measured during
the RI in MW-3S was 43 ppm, also at the higher end of measured iron
concentrations. Nutrients and other groundwater parameters measured in the Rl

C-1




Table C-1
VOC Analyses from MW-3S

Concentration

vVOC (ng/L)
1,1-Dichloroethane 280
1,1,1-Trichloroethane 530
Toluene 55,000
Ethylbenzene 350
M&P-Xylenes 2,700
O-Xylene 1,600

Methodology: EPA 601/602
Sample Collected 8/14/91

GLT243/002.51




Table C-3
Groundwater Characterization
From MW-3S
Parameter Concentration (mg/L)

Total Phosphate, as P 3.7
Nitrogen forms, as N

Nitrate <0.5

Nitrite 0.161

Ammonia 9.68
Sulfide 0.02
Sulfate, SO, 2.84
Fluoride, F 0.13
Oxygen Demand

Biochemical 33

Chemical 87
Solids

Total Suspended 77

Total Dissolved 325
Alkalinity, total as CaCOj, 311
Total Organic Carbon 1
Grease and Oil <1
Sample collected August 14, 1991

GLT243/015.51



Effects of Polymers on Clarification

After the aeration and clarification studies were completed, several studies were
undertaken using a polymer. Polymers were used to increase floc size, sirength, and
density. The studies were completed by Bruce Mundt of Western Water
Management who supplied the polymers. After initial discussions with Western about
the types of polymers available, a decision was made to test only liquid cationic
polymers. Anionic polymers, powdered polymers, and polymer emulsions were
considered to be too difficult to handle. A polymer requiring special and highly
skilled operators was not considered appropriate with the design objectives of this
project. Anionic polymers will be re-considered only if they are essential to effective
operation of the treatment system after full scale start-up.

Three liquid cationic polymers were tested: a medium charge/low molecular weight
polymer, a high charge/medium molecular weight polymer, and a high charge/low
molecular weight polymer. Tests were conducted by first raising the pH of the
sample with NaOH and aerating for 10 minutes (as described before), and then
making 5 ppm, 10 ppm, 15 ppm and 20 ppm solutions of each of the three polymers.
After 30 seconds of rapid mix and 1 minute of slow mix, the samples were transferred
to graduated cylinders and allowed to settle.

Of the 12 separate tests, the two solutions that appeared to produce the quickest
settling and largest floc were the 5 ppm solution of high charge/low molecular weight
polymer, and the 10 ppm solution of medium charge/low molecular weight polymer.
These two mixtures were prepared again and then compared to a control column with
no polymer addition. Visual comparisons were made on the rate of settling, the
amount of floc formed, and the relative turbidity of each sample. After the
comparisons were made, it did not appear that using the polymers provided a clear
advantage in the size or strength of the floc or in the rate of sludge settling.

The capability for the use of polymers will not be included in the design. However,
after the treatment system is running, it may be advantageous to again perform either
full or bench scale tests with the actual influent. Therefore, it may still be advisable
to design the facility with the space for polymer storage and dispensing equipment if
their use is reconsidered at a later time.

Effects of Clarification on TSS

To determine the degree to which.the ferric hydroxide would settle during
clarification, a sample was neutralized, aerated, and then the floc was allowed to
settle for 24 hours in a graduated cylinder. Samples of supernatant were collected at
several time intervals and measured for TSS. The results are:

Time = 0 hours TSS = 98 mg/LL
Time = 1 hours TSS = 24 mg/L
Time = 3 hours TSS = 5.3 mg/L
Time = 24 hours TSS = 0.6 mg/L

C-4




153 {mq/)

100

90

80

70

60

50

40

30

20

10

Figure 1

TSS Removal Data

-‘-.

10

Hours

—

15

20

AL

25



Sludge Heighl (miz)

300

250

200

100

50

—

Figure 3

Sludge Thickening Test

4

pu

Hours

20

25







Appendix D
Evaluation of Process Options

Introduction

On August 9, the Onalaska project staff and review team discussed the conceptual
design of the groundwater treatment system. A conceptual design memorandum
(August 2, 1991) served as the basis for the discussion. Numerous issues were
discussed and some conclusions were drawn. Furthermore, more research has been
completed into the various unit processes and preliminary cost data has been
obtained. This appendix summarizes the issues and conclusions that where discussed
during the call and present the current proposed treatment.

Note that presented costs for the process equipment are generally “off the shelf”
vendor quotes. The costs do not include shipping and installation costs and are used
for comparative purposes only.

Issues and Conclusions
Oil and Water Separator

There was some concern about the presence of free oil in the influent and its effect
on the clarifier. The reviewers felt that if the oil was limited to just a sheen, then its
effect may be negligible, but if more oil were present, it could attach to the floc in the
clarifier and cause it to float. In that case, an API oil separator would be required in
front of the treatment system.

After discussions with the hydrogeologists and further field observations, it was
decided that it is highly unlikely that an API oil/water separator would be needed.
This conclusion was based on (1) an oil sheen (described as a monolayer of product)
was seen on the effluent from the pump test for 1 of 3 days, but there was no
evidence of free oil in the extracted groundwater, (2) recent sampling of MW-3S, one
of the most contaminated wells, showed a partial sheen in the monitoring well but no
free oil, (3) there has been no evidence of an oil sheen or free oil in treatability
samples, and (4) free oil was not observed during the RL

Wet Well

The initial conceptual design included a wet well at the front of the treatment system
to equalize flows into the treatment system. The wet well could also serve as a vessel
for pH adjustment before aeration.

The general response of the reviewers was that a wet well would not be necessary.
Groundwater flows could be combined through pipe manifolds and caustic additions
needed for pH adjustment could take place in the center well of the clarifier. Thus, a
wet well will not be included in the preliminary design.




Summary

The preliminary design will include an aeration tank at the front of the system to
aerate the water and oxidize the iron. An aeration tank would provide more
operating flexibility than a cascade aerator. For instance, should the clarifier ever be
taken oftline because of decreasing iron concentrations, the aeration tank could then
still provide the needed residence time for pH adjustment and iron oxidation. Some
VOC removal may take place in the aeration tank, but the removal would likely be
less than 10 percent of the total VOCs. Thus, an air stripper will be placed at the
end of the treatment system to remove the VOCs and meet BATEA.

Clarification

One reviewer suggested that if the TSS of the influent was to be less than 50 mg/L,
we may want to consider direct filtration. Based on theoretical estimates and TSS
measurements made during the treatability test, it is estimated that the influent could
contain 70 to 100 mg/L of TSS. Therefore it was considered appropriate to use a
clarifier.

There was a general agreement that a solids contact clarifier (SCC) would be
preferable to a Lamella clarifier or to using separate vessels for flocculation/
clarification. A solids contact clarifier would provide more operating flexibility for
variable solids loading resulting from changing influent conditions with time. In a
SCC, a proper sludge blanket depth would need to be maintained through wasting the
appropriate amount of solids. One of the design objectives is to minimize the need
for operational control. It was suggested that sludge level detectors and sludge
density detectors be used to partially automate the removal of sludge from the
clarifier. The SCC is sized based on a 0.4 gpm/sq ft. rise rate, a reaction zone
retention time of 40 minutes, and a hydraulic retention time of 3 hours. It is
estimated that a steel tank, 50-foot diameter, solids contact clarifier, with a concrete
pad built on grade would cost about $200,000 installed.

The advantages of Lamella clarifiers are that they are cheaper and more compact. A
Lamella clarifier would require a 12 x 30 foot area. However, the reviewers
expressed concern about the potential for the sludge to clog the inclined plates, which
would necessitate removing the plates and cleaning them as well as down time for the
extraction system. Past experience with Lamella clarifiers suggests that even with
careful operator attention, they are still prone to clogging. The cost of a Lamella

clarifier with a mixing tank and an equivalent rise rate of 0.28 gpmy/sq. ft. would be
$120,000 installed.

Because of the concern with the added operational control and high maintenance
requirements needed for a Lamella clarifier, a traditional solids contact clarifier will
be used in the preliminary design.

Filters

Standard gravity filters were proposed as part of the conceptual design for further
TSS removal after clarification. It is feasible that only clarification could reduce the
TSS to the 5 to 10 mg/L range. Filtration would be added if considered essential for
achieving BATEA of the groundwater.

D-3

i
|
;
|



Offsite Dewatering

After further investigation it does not appear feasible to pump the sludge to a
wastewater treatment plant. The City of Onalaska sends their wastewater to the City
of La Crosse. Residents on the Brice Prairie use septic systems. Therefore, the
nearest treatment plant is in the Village of Holman, about 6 miles away. The plant is
a relatively small (rated at 0.8 mgd, currently using 0.25 mgd) and uses extended
aeration for biological treatment of the wastewater. Biological sludge generated
during aeration is removed by a septic hauler twice a week.

The Holman plant has no provisions or capacity to store or dewater the iron sludge
from the Onalaska landfill. To handle the Onalaska sludge, the same process

- equipment proposed for the landfill would have to be installed at the existing Holman
plant. Furthermore, the plant is within a different political entity and they would
have little incentive to modify their plant. It does not appear to be cost effective to
pump the iron sludge 6 miles and have to construct new sludge treatment facilities.
There also would be significant regulatory and administrative problems with this
approach. Therefore, offsite dewatering of the sludge will not be considered further.

Sludge Settling Basins

Sludge settling basins consist of large surface impoundments or tanks designed to
provide a long term sludge storage and thickening. One to three times a year the
basins or tanks would be cleaned out and either dewatered onsite with mobile belt
presses or taken to an offsite treatment unit.

It is estimated the SCC clarifier could produce about 5,250 gallons of 1 percent solids
sludge per day. Assuming that the sludge thickened to 5 percent solids and the
holding time for the tank was 120 days (4 months), the tank would have to hold
126,000 gallons of 5 percent solids sludge. About 4,200 gallons of water per day
would collected from an overflow weir around the perimeter of the tank and returned
to the clarifier. A tank 65 feet in diameter with a 5-foot sludge storage depth would
be required to provide the 120 days of storage. Assuming another 3 feet of depth for
hydraulic retention above the maximum sludge depth, the hydraulic retention time in
the tank would be about 14 days.

The cost of constructing an ongrade, covered, steel tank would be about $110,000.

Adding a sludge mixing system to promote further settling of the sludge would cost
another $45,000. The cost of sludge dewatering is estimated to be about 7 cents a
gallon or $25,000 a year, assuming the use of mobile filter presses.

Sludge Drying Beds

Sludge drying beds have traditionally been used to dewater sludges from municipal
water treatment plants. They are a low technology alternative and the beds
themselves require little maintenance. However, new sludge drying beds are built less
frequently. Sludge drying beds require large amount of land space, are more obvious,
and less aesthetic to nearby residences.

Sludge application rates for ferric hydroxide sludge are estimated to be 5 pounds of
solids per square foot per year. Based on the estimate of 470 pounds of solids

D-5







Appendix E
Predesign Cost Estimates

The estimate of cost shown, and any resulting conclusions regarding project
financial feasibility or funding requirements, have been prepared for guidance
from the information available at the time the estimate was prepared. The final
costs of the project and resulting feasibility will depend on actual labor and
material costs, competitive market conditions, actual site conditions, final project
scope, implementation schedule, and other variable factors. As a result, the final
project costs will vary from the estimate presented herein. Because of these
factors, project feasibility, benefit/cost ratios, risks, and funding needs must be
carefully reviewed prior to making specific financial decisions or establishing
project budgets to help ensure proper project evaluation and adequate funding.
Based on flowsheets, layouts, preliminary equipment descriptions and other
relative information available at the time this opinion was prepared, it is
anticipated that the estimate contained a +30 percent to -15 percent level of
accuracy.

GLT243/017.51